

MEDICATION INFORMATION

*Use weight to determine dose especially if child was premature or is small for his/her age.

MEDICATIONS

Age	1-3 months	4-6 months	7-12 months	13-24 months	2-3 years
Weight	7-12 lbs	13-18 lbs	19-24 lbs	25-30 lbs	31-38 lbs
	4 ml	1/2 tsp	3/4 tsp	1 tsp	1 1/4 tsp
	1/4 tsp	1/2 tsp	3/4 tsp	1 tsp	1 1/4 tsp
Acetaminophen (Tylenol, Tempra, etc.) Every 4 hours as needed For fever or pain. Drops In ml, elixir in tsp. and Chewable in mgs. Instead	4 ml	8 ml	1.2 ml	1.6 ml	2.0 ml
	1/4 tsp	1/2 tsp	3/4 tsp	1 tsp	1 1/4 tsp
					<u>200 mgs</u>
Ibuprofen (Advil, Motrin) Every 6 hours, may be given			3/4 tsp	1 tsp	<u>2 1/2 mgs</u> 1 1/4 tsp
Pedicare infant drops Triaminic infant or Pediatric Sudafed Drops Every 6 hours as needed For nasal congestion	(check w/dr.)	8 ml	1.2 ml	1.6 ml	2.0 ml
Benadryl Elixir Every 4-6 hours for Allergic symptoms	(check w/dr.)	(check w/dr.)	1/2 tsp	1 tsp	1 1/2 tsp
Dimetapp Elixir Triaminic Syrup (orange) Every 6 hours as needed For congestion and Drainage. May help Some types of coughs	(check w/dr.)	(check w/dr.)	1/4 tsp 1/2 tsp	1/2 tsp 3/4 tsp	3/4 tsp 1 tsp
Robitussin or Robitussin PE may Be used for cough every 6 hours as needed	(check w/dr.)	(check w/dr.)	1/4 tsp	1/2 tsp	3/4 tsp

Physician's Signature

Date